
1390 SUPER ADVENTURE S, orange 2025 <2025><EU><F9903Y4>
MASK, FENDERS

77268

Pos Part Number Description Additional Text Quantity

1 A62608010000C1 Front fender 1.00

2 69008021260 Special screw, M5x14 6.00

3 69008021160 special screw M5x12 13.00

4 A62608008050 Windshield bracket left 1.00

5 A62608008051 Windshield bracket right 1.00

6 58111076000 CABLE SUPPORT KHS NR.150-47610 2.00

7 A62608001000 Headlight mask 1.00

8 A62608008000 Windshield 1.00

9 60708008071 Special screw M5x14 4.00

10 60708008070 rubber bush windshield fixatio 4.00

12 0738050202 Lens head screw ISO 7380-M5X20 2.00



13 0800000501400 Collar bushing 2.00

14 0690002400200 Spring washer 23.5x18.26x0.25 2.00

15 60708008062 Washer D=24/T=2.5 2.00

16 60708008052 Bearing sleeve 2.00

17 0926060000 STOP NUT M6 DIN6926 A2-70 2.00

18 0021060003 Washer DIN9021-A 6.4 ONLY USA 2.00

19 60708008053B2 Adjusting wheel 2.00

20 60708008057 Windshield support rubber 2.00

21 60408008155 GEAR 16TH ADJUSTMENT 2.00

22 60708008063 Washer D=36/T=2 2.00

23 60708008064 Plain bearing 2.00

24 A62608008054 Windshield adjustment shaft 1.00

25 60708008067 Spring windshield 1.00

26 61908008065 Toothed washer, outer 1.00

27 A62608019010 Rear panel cover front 1.00

29 60304050000 SPLASH PROTECTION 1.00

30 54603048600 RANGE CHANGE METAL NUT M5 INOX 2.00

31 0340001401400 Cable tie staple 1.00

32 44011076140 CABLE TIE 140/2,5MM BLACK 1.00

33 69008021080 clip nut M5 1.00

35 A62608019000C1 Tail end lower part 1.00

37 54603048100 clip nut M6 2.00

38 61908019020 Lower rear panel 1.00

39 61908013033 Rear cover, preassembled 1.00

40 A62608015000C1 License plate holder 1.00

41 69008021060 special screw M5x17 2.00

42 76503075000 Spread rivet cmpl. 6.2mm 3.00

43 A62608016000 License plate holder support l 1.00

44 83008100020 SCREW M6X20X5,5 2.00

46 A62607058033KC Fuel tank fairing preass. 1.00

47 60012080100 SIDE REFLECTOR YELLOW "CEV" ONLY USA & AUS 2.00

48 61912080000 Reflector, red self-adhesive 1.00


